



Association of State Road Transport Undertakings

ASRTU Bhawan, Plot No.4-A, PSP Block, Pocket- 14, Sector-8,

Dwarka, New Delhi – 110077

Tel: 43294294 (30 Lines) Fax: 011-43294242, 25361642

E-mail: asrtu@de12.vsnl.net.in

By Courier/Speed Post

ASRTU/TEST/F49/TPO/VDRS/4216/31/468/2236 Dt. 18.08.2017

TO ALL STATE ROAD TRANSPORT UNDERTAKINGS

Sub: Placing Trial Orders on firm registered under Vendor Development Registration Scheme.

Sir,

The activities related to Works Inspection and Testing of Products / Materials were carried-out in respect of M/s Keshav Plywood Industries Pvt. Ltd. Kaladera Jaipur, for the Item Plywood & Wooden/ Fibre Boards under Vendor Development Registration Scheme and the Works Inspection Report & Test Report are as under:-

Name of the firm, Office & Factory Address	Group / Sub-Group / Contact Details
M/s Keshav Plywood Industries Pvt. Ltd. Near Plot No. D-8, RIICO Industrial Area, Kaladera (Teh. Chomu) Dist. Jaipur 303801	Item Name: Plywood & Wooden/ Fibre Boards Contact Person : Shashidhar Mishra, Mobile No. : 7728026062, 91- 96605-88999 Ph. No. : 01423 - 265833 E – mail : keshavplyjpr@gmail.com
Factory Address: Same As Above	Same As Above

Works Inspection Report : Satisfactory, Date: 06.10.2016

Testing of Products: The details of test reports for the Products which have passed the laboratory tests at CIRT, Pune, are as under:-

Sr. No.	Item Description	Test Reports No. & Date ERC / TESTS	Grade
1	COMPRESSED WOODEN FLOOR BOARD (PLYWOOD CHEQUERED) 12MM GRADE BWR	ED/16-17/1603184939/R3038 Dt.25.01.2017 AS:109:76:JUN:2011	"A"
2	PLYWOOD FIRE RETARDENT TYPE 1 GRADE BWR 1840 X 920MM THICKNESS	ED/16-17/1603184938/R3042 Dt.25.01.2017 IS:5509:2000	"A"

Sr. AD (Testing A & TP)

Sr. Asst. Director (A & R)

Director (Technical)